
-

May 15, 1999 

illj~~y ~ ;~ _J~ 
DEPT. OF NATUR AL RtSOJRCES 

SO HEAD UARTER 

Mr. Paul Kozol 

Wisconsin Department ofNatural Resources 

3911 Fish Hatchery Road 

Fitchburg, WI 53590 

Re: Monthly Monitoring Report for the Oconomowoc Groundwater Treatment Facility 

Dear Mr. Kozol: 

Attached is the Monthly Monitoring Report for April, 1999 for the above referenced project. 

Questions regarding these reports should be directed to James Chang of APL, Inc. at (414) 

355-5800. 

Thank you for your continued cooperation and assistance with this project. 

Sincerely, 

~~ 
Dean Groleau, Plant Superintendent 

APL, Inc. 

cc: Arne Thomsen, USACE, St. Paul District 

Steve Peterson, USACE, Omaha District 

Tom Williams, USEPA 

James Chang, APL, Inc. 

Mike Boehlar, Black and Veatch 

David Brodzinski, WDNR, Horicon 

8222 W. Calumet Road, P. 0. Box 23785, Milwaukee, WI 53223 (414) 355-5800 • Fax#: (414) 355-3099 
Wisconsin Dept. of Natural Resources Certificate #241340550 



MONTHLY MONITORING REPORT 

FOR THE 

OCONOMOWOC ELECTROPLATING 

GROUNDWATER TREATMENT FACILITY 

ASHIPPUN, WISCONSIN 53003 

Prepared for: 

U.S. ARMY CORPS OF ENGINEERS 

ST. PAUL DISTRICT 

HASTINGS, MINNESOTA 

CONTRACT DACW37-98-C-0009 

Prepared by: 

APL, Inc. 

8222 West Calumet Road 

Milwaukee, WI 53223 

May 15,1999 



1.0 Introduction 

This report summarizes the monthly effluent monitoring results for the Oconomowoc 

Electroplating Groundwater Treatment Plant (OEGTP) for April, 1999. The OEGTP is located 

at the site of the former Oconomowoc Electroplating Company, in ASHIPPUN, WI. 

Laboratory results of effluent sampling can be found in the Discharge Monitoring Report Form, 

sent under separate cover. The effluent sampling was conducted by Scott Harrison, Tony 

Goodman, and Dave Dugan of APL, Inc. Laboratory analysis was provided by APL, Inc., 8222 

W. Calumet Road, Milwaukee WI 53223. All sampling and analyses were conducted in 

accordance with the Oconomowoc Electroplating Groundwater Treatment System's Chemical 

Data Acquisition Plan (CDAP). The parameters tested for, frequency of testing, sample type, 

and limits are set forth in the Final Discharge Limits, Table 1 of the Oconomowoc Electroplating 

Superfund Site Limits and Requirements for Discharge of Treated Groundwater, issued by the 

Wisconsin Department of Natural Resources (WDNR) on September 24, 1996. This report is 

submitted in accordance with the reporting requirements of the WDNR permit. 

1.1 Site Background Review 

The OEGTP is located at 2572 Oak Street in Ashippun, Wisconsin, in the NW 114 of theSE 114 

of Section 3 0, Township 3 0 North, Range 17 East. The site consists of approximately 1 0 acres, 

which includes approximately 3.5 acres of the former electroplating facility. The site is bounded 

by Oak Street (Highway '0') and Eva Street to the North, and Davey Creek and the Town of 

Ashippun's garage facilities to the South. The property directly across Oak Street is occupied by 

Thermogas, Inc. A residential area is located across Eva Street, and a wetlands surrounds Davey 

Creek. 

The contact person is Arne Thomsen of the U.S. Army Corps of Engineers (USACE). Mr. 

Thomsen's phone number is (612) 438-3076, Fax (612) 438-2464. APL, Inc. is contracted by 

the USACE to operate and maintain the plant. The contact for the Treatment Plant is Dean 

Groleau who can be reached at (920) 474-3212, Fax (920) 474-4241. The contact for APL, Inc. 

is James Chang, who can be reached at (414) 355-5800, Fax (414) 355-3099. 



1.2 Project Objectives 

The objective of this project is to prevent the spreading of any plume of contamination that may 

exist at the site. Contaminated groundwater is pumped from five extraction wells, treated for 

cyanide, metals, suspended solids, and volatile organic compounds (VOC's). The treated water 

is then transferred to a groundwater effluent gallery, located south of Elm Street, near Davey 

Creek. 

1.3 Effluent Monitoring 

Weekly monitoring was conducted on April6, 12, and 19. The weekly samples for April were 

tested by APL, Inc. The results of the effluent monitoring tests for the samples taken on April 6, 

12, and 19 showed that Trichloroethene exceeded the limit of0.5ug/l on the WDNR effluent 

discharge permit. The April6 effluent testing showed a result of 0.8ug/l, the April12 effluent 

testing showed a result of 0. 7ug/l, and the April 19 effluent testing showed a result of 1.1 ug/1. 

"The possible causes of the high levels are discussed in Section 2.0. 

1.4 Monitoring Results 

Results from weekly effluent monitoring can be found in the Discharge Monitoring Report Form, 

sent under a separate cover. Chart 1, below, shows the results of effluent monitoring for five 

important indicator parameters listed in the Monitoring Requirements of the Oconomowoc 

Electroplating Superfund Site Substantive WPDES Permit Requirements Summary (9/96). The 

April sampling results showed 3 exceedences in TCE. 

500 
400 
300 
200 
100 

Chart 1 - 5 Important Indicator Parameters 

• 
0~~~~------~~==~~~====~-~~=-=-~-=-==~~----------~----~ 

4-6-99 4-1 -99 4-1 -99 

--.Nickel -•- Iron -+- Zinc 
-*- Manganese ~ Trichloroethene 

2 



2.0 Plant Permit Exceedences 

The possible cause for high level for VOC's in the April samplings may be due to the by-passing 

of the Tertiary Filtration System (TF-600) because of media binding problems. On April9, Paul 

Kozol, WDNR, authorized operating the Treatment Plant with TF-600 by-passed. The 

Treatment Plant can continue to operate as long as there are no exceedences of Metals in the. 

effluent. One problem that occurs with the by-passing of TF-600 that has been encountered, is 

that the Diffused Air Stripper Feed Pumps (TP-520/521) overfeeds the flow to the DAS-500. 

DAS-500 cannot handle the same amount of flow as when the TF-600 is in line. The result may 

be that the water is not as thoroughly stripped as it should be. The flow through the Treatment 

System needs to be reduced to about 23-25 GPM. The effluent is being evaluated on a week to 

week basis to determine if plant operations can continue. The reason for the by-passing of 

TF-600 was that the media has hardened below the diffuser heads and above the media up-lift 

system, preventing the media from being cleansed. After several media acid cleanings with little 

or no success, Arne Thomsen, USACE, authorized the purchase of new media to be installed 

after the current process modifications have been completed and tested. The new media has 

been ordered but will take several weeks for delivery. 

2.1 Treatment Plant Shut Downs 

The Treatment Plant was shut down three times for a total of 317 hours in April, 1999. The shut 

downs were due to the Sulfuric Acid Static Mixer (SM-401) failure, low Equalization Tank 

Level (EQT-100), and the Installation of Process Modifications. Table 1 shows the summary of 

the plant down time for the month of April, 1999. 

Table 1 - Plant Down Time Summary 
Number Hours 

Date(s) Shut Down Reason 
4/1-2 34 SM-401 LeaKmg 

4-10 6 Low EQT-100 Level 
4/19-30 277 Installed New Process Modifications 
TOTAL 317 

·.·. ' ..'·cM<>..J'"' 

3 

,;~ 
:;~ 
·:·'': 
) ~ 

-~~-~ 



2.1.1. Shut Down Due To SM-401 Failure 

On Saturday, March 27, the Treatment Plant operator discovered that the Sulfuric Acid Static 

Mixer (SM-401) injection quill had failed and Sulfuric Acid was spraying about 20 feet out. The 

concrete floor is etched from SM-401 past the Tertiary Filter Holding Tank (TFT-601) and under 

the third stage of the Metals Package (RMT-301). The Extraction Wells (EW'S) were shut down 

and plastic sheeting was hung over the leak to reduce the spray zone. The Treatment Plant 

continued to operate until the Equalization Tank (EQT -1 00) level reached <25% and shut down 

the Treatment System automatically. The WDNR and USACE were notified of the incident. On 

Monday, March 29, SM-401 was removed, cleaned, and inspected. A hole in the injection quill 

port was discovered. The SM-401 supplier had agreed to replace the port under warranty (it was 

replaced in September 1998) and to supply some alternative options to be reviewed by the 

USACE. The SM-401 was shipped to the supplier on March 29 and was not returned by March 

31. The total down time was 98 hours up to March 31, 1999. On April 2, the SM -401 was 

received and installed. SM-401 was tested and no leakage was observed, so the Treatment 

System was restarted. The total down time for April was 34 hours. 

2.1.2. Shut Down Due To Low EQT-100 Level 

On April 10, the Treatment System was discovered shut down upon the arrival of the Saturday 

operator. The reason for the shut down was due to a low Equalization Tank (EQT -100) level that 

was a result from over estimating the flow needed to keep the Treatment System operating after 

by-passing the Tertiary Sand Filter (TF-600). See Section 2.0. The total down time was 6 hours. 

2.1.3. Shut Down Due To Installation of New Process Modifications 

On April19 to 30, the Treatment System had been shut down to install the new process 

modifications. During the shut down, the Metals Package had been drained to the Sludge 

Holding Tank (ST-820) and the sludge had been removed. The Tertiary Filter (TF-600) had the 

polymer-bound sand removed and added to the sludge hopper. The Sulfuric Acid Pumping 

Station (SAP-751/752) had been completely rebuilt and a new Sulfuric Acid Pump (SAP-753) 

had been added for the new Neutralization Stage (RMT -451 ). The Sodium Hypochlorite 

Pumping Station (SCP-2511252) had been completely rebuilt. The old Polymer Pumping Station 

(PFU-350/351) had been moved and the new Dilute Polymer Pumping Station (PFU-352/353) 

had been installed. The Granulated Activated Carbon Filters (GAC-650/651) had the spent 

Carbon removed and the new activated Carbon installed. 

4 



4.0 Summary 

Groundwater Treatment Plant effluent monitoring was conducted on April6, 12, and 19 of 1999. 

The laboratory results of these samples show that all contaminants listed in the Requirements of 

the Oconomowoc Electroplating Superfund Site Substantive WPDES Permit Requirements 

Summary (9/96) comply with the permit except for TCE on April6, 12, and 19. See Chart 1, 

Section 1.4 for important indicator parameters. 

During the month of April, 1999, the plant was shut down three times for a total of 317 hours. 

See Table 1, Section 2.1 for shut down times. All equipment operation and maintenance related 

issues are detailed in a separate report, entitled "Monthly Operation and Maintenance Report for 

the Oconomowoc Electroplating Groundwater Treatment Facility". That report will be 

submitted by May 15, 1999. 

5 



~eekly Sampling Results 
Parameter 

pH 
~ss 
~rsenic 
Barium 
~admium 
~admium Total 
Recoverable 
Chromium +6 
Chromium Total 
Copper 
Iron 
~~ad 
Manganese 
Mercury 
Nickel 
Selenium 

.. 

Silver 
Thallium 
Zinc 
Cyanide 
Cyanide Free 
1, 1-dichloroethane 
1 ,2-dichloroethane 
1 J -dichloro~t~.~ne 
1 ,2-dichloroethene cis 
1 ,2-dichloroet~'ene trans 
Ethylbenzene 
Methylene Chloride 
Tetrachloroethene 
Toluene 
1,1, 1-trichloroethane 
1,1 ,2-trichloroethane 
TCE 
Vinyl Chloride 
Xylene Total 
COD 
Phosphorus total 
Nitrate + Nitrite; 
Ammonia Nitrogen 

OCONOMOWOC GROUNDWATER TREATMENT PLANT 
Date: 

Influent After Metals After Between Effluent 
Package Stripper Carbon Filters 

7.1 11 N/A N/A 8't2 
NT NT NT NT NT 
ND NT NT NT ND 
100 NT NT NT 20 
ND NT NT NT ND 
ND NT NT NT ND 

ND NT NT NT ND 
ND NT NT NT ND 
ND NT NT .. NT .8 

1000 NT NT NT 500 
3.2 NT NT ~T :!.Nii> 
200 NT NT NT 10 
ND NT NT NT ND 
29 NT NT NT ND 
16 NT NT NT ND 
ND NT NT NT ND 
ND NT NT NT ND 
ND NT NT NT ND 
ND NT NT NT ND 
ND NT NT NT ND 
21 NT NT NT 0:3 
ND NT NT NT ND 
17 .NT NT NT 1\ID 
44 NT NT NT 0.3 

NT 
-

Nfu 17 NT NT 
ND NT NT NT ND 
ND NT NT NT ND 
8.6 NT NT NT ND 
ND NT NT NT ND 

251 NT NT NT 0.9 
ND NT NT NT ND 
571 NT NT NT 0.8 
NO NT NT NT ND 
ND NT NT NT ND 
NT NT NT NT NT 
NT NT NT NT NT 
NT NT NT NT Nt 
NT NT NT NT NT 

4-6-99 
WDNR Site 
Permit ug/1 

Monitor 
Monitor 

5 
400 
0.5 

Monitor 

Monitor 
10 

Monitor 
Monitor 

1.5 
Monitor 

0.2 
20 
10 
10 
0.4 

Monitor 
40 

Monitor 
85 
0.5 
0.7 
7 

20 
140 
0.5 
0.5 
68 
40 
0.5 
0.5 
0.2 
124 

Monitor 
Monitor 
Mdhitbr 
Monitor 

mg/1 

mg/1 
mg/1 
mg/1 
mg/1 



Weekly Sampling Results 
Parameter 

pH 
lrss 
r,rseniQ, 
Barium 
~adrnium 
padmium Total 
Recoverable 
Chromium+6 
Chromium Total 
Copper 
ron 

,L.ead 
'Manganese 
iMercury~. 
Nickel .. 

~eleniiJ!11 
Silver 
Thallium 
Zinc 
~yanic:!e< 

pyanide Free 
11, 1-diclilotoethane 
11,2-dichloroethane 
11, 1-dicfiloroethene 
11,2-dichloroethene cis 
11,2-'QlC@(oroethenetrans 
IEthylbenzene 
!Methylene Chloride 
llr etrachloroethene 
lroluene 
11, 1, 1-trichloroethane 
11, 1,2~trichloroefhane 
treE 
Vinyl Ghloride 
Xylene Total 
COD 
Phosphorus total 
Nitrate+ Nitrite 
Ammonia Nitroqen 

OCONOMOWOC GROUNDWATER TREATMENT PLANT 
Date: 

Influent After Metals After Between Effluent 
Package Stripper Carbon Filters 

I 6.9 11 N/A NlA NT 
NT NT NT NT NT 
ND NT NT Nf ND 
90 NT NT NT 20 
ND NT NT NT ND 
ND NT NT NT ND 

ND NT NT NT ND 
ND NT NT NT ND 
ND NT NT NT ND 
700 NT NT NT 100 
ND NT NT NT ND 
100 NT NT NT ND 
ND NT NT NT ND 
37 NT NT NT 11 
16 NT NT Nil" N.b 
ND NT NT NT ND 
ND NT NT NT: ND 
20 NT NT NT ND 
ND NT NT NT ND 
ND NT NT NT ND 
29 NT NT NT ND 
ND NT NT NT ND 
22 NT NT NT ND 
60 NT NT NT ND 
21 NT NT NT ND 
ND NT NT NT 0.4 
ND NT NT NT ND 
11 NT NT NT ND 
ND NT NT NT ND 
368 NT NT NT 0.6 
.ND NT NT NT NO 
820 NT NT NT 0.7 
ND NT NT NT ND 
ND NT NT NT 1.5 
NT NT NT NT NT 
NT NT NT NT NT 
NT NT NT NT NT 
NT NT NT NT NT 

4-12-99 

WDNR Site 
Permit ug/1 

Moni.fbr 
Monitor 

5 
400 
0.5 

Monitor 

Monitor 
10 

Monitor 
Monitor 

1.5 
Monitor 

0.2 
20 
10 
10 
0~4 

Monitor 
40 

Monitor 
85 
0.5 
0.7 
7 

20 
140 
0.5 
0.5 
68 
40 
0:5 
0.5 
0.2 
124 

Monitor 
Monitor 
Monitor 
Monitor 

mg/1 

mg/1 
mg/1 
mg/1 
mg/1 



Weekly Samplinq Results 
Parameter 

pH ~ · __ .. 

TSS 
Arsenic 
Barium 
!cadmium 
!cadmium Total 
Recoverable 
lchromium+6 
!chromium Total 
!copper 
Iron 
Lead 

Manga11e~~-~ 
Mercu~i-··-•-··-··-

Nickel 
!selenium 
!silver 
rrhallium 
~inc 
lpyanide 
!!cyanide Free 
1 , 1-dichlor~ethane 
1 ,2-dichloroethane 
1 , 1-dicliJ~:ro·etnene 
1 ,2-dichloroethene cis 
1 ,2-diclilorfrefnene trans 
Ethylbenzene 
Methylene Ch!,bride 
lh" etrachloroethene 
~oluerie 
1, 1, 1-trichloroethane 
1, 1 ,2-ttichlotoethane 
rrcE 
~inyl Chloride 
P<,ylene Total 
!coo 
Phosphorus total 
Nit rate + Nitrite 
~mmonia Nitroqen 

OCONOMOWOC GROUNDWATER TREATMENT PLANT 
Date: 

Influent After Metals After Between Effluent 
Package Stripper Carbon Filters 

7.1 11 N/A N/A 8.1 
1 NT NT NT ND 

ND NT NT NT ND 
--

100 NT NT NT 40 
ND NT NT NT ND 
ND NT NT NT ND 

ND NT ~ f1i!;r NT .iti!JD 
ND NT NT NT ND 
ND NT Nff .NT ND 

870 NT NT NT 110 
ND NT NT NT -·· ND 
160 NT NT NT ND 
ND - f\Jre NT NT ND 
45 NT NT NT ND 
ND NT NT Nr ND 
ND NT NT NT ND 
ND NT NT NT ND 
ND NT NT NT 20 
ND Nr NT NT ND 
ND NT NT NT ND 
27 NT ND NT ND 
ND NT ND NT ND 
19 NT ND NT ND 
57 NT ND NT 0.3 
19 NT ND NT 

_~. -

ND 
ND NT ND NT ND 

... 

ND NT ND NT ND 
10 NT ND NT ND 
ND NT ND .NT ND 
317 NT 0.5 NT 0.7 
ND NT ND NT ND 
800 NT 2 NT 1.1 
ND NT ND NT ND 
ND NT ND NT ND 
ND NT NT NT 10 
NT NT NT NT 0.05 
NT NT NT NT 0.93 
NT NT NT NT ND 

4-19-99 

WDNR Site i 

Permit ug/1 
Monitor ·---_-• 
Monitor 

5 
400 
0.5 

Monitor 

Motiitor 
10 

Mor'litor 
Monitor 

1.5 ; 

Monitor 
0.2 
20 
10 
10 
0.4 

Monitor 
4o 

Monitor 
85 

. ; 

-

0.5 
0.7 
7 

20 
140 
0.5 
0.5 
68 
40 
Oi5 
0.5 
0.2 
124 

Monitor 
Monitor 
Monitor 
Monitor 

mg/1 

mg/1 
mg/1 
mg/1 
mg/1 



YEAR: 1999 
MONTH: APR. FE-100 FLOW 

DAY TOTALIZER 
1 2,857,665.75 
2 2,857,665.75 
3 2,872,079.25 
4 2,891,059.50 
5 2,914,221.25 
6 2,934,803.75 
7 219:49;796:00 